SPORTON LAB.

FCC RF Test Report

Report No. : FG491807C

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12/ 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.30 6.14 6.41 PASS

LTE Band 12 / 10MHz / QPSK

LTE Band 12/ 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum &2 Spectrum k2
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C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
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26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz

Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM

Middle CH 1.26 1.28 2.98 3.00 4.99 4.89 9.79 9.67

LTE Band 12

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

Date: 24.SEP.2024 04.03.57

Cate: 24, SEP.2024 04.04.37

Spectrum t"g" Spectrum l"%’
Ref Level 30.00 dém  Offset 14.00 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 707.3266 MHz 16.85 dBm ndB down 1.2615 MHz ML 707.1615 MHz 17.22 dBm ndB down 12811 MHz
T1 1 706.8678 MHz -9.05 dBm nds 26.00 d8 T1 1 706.8538 MHz -8.92 dBm nds 26.00 da
T2 1 708.1254 MHz -9.14 dBm  factor 560.7 T2 1 70B.135 MHz -8.82 dBm  factor 552.0
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Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

Spectrum t"g" Spectrum l"%’
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.10 dBm| ™Il 17.70 dBm)
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CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 706.7507 MHz 18.10 dBm ndB down 2.979 MHz ML 1 707.2423 MHz 17.70 dém ndB down 2,997 MHz
T1 1 706.0195 MHz -7.47 dBém ndé 26.00 dB T1 1 706.0015 MHz -8.55 dBm ndé 26.00 d8
T2 1 708.9985 MHz -8.08 dBm  factor 237.2 T2 1 70B.9985 MHz -7.91 dBm  factor 235.0
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: 24.SEP 2024 04.49.30

pectrum s pectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 705.452 MHz 15.15 dBm nd@ down 4.985 MHz M1 707.82 MHz 15.35 dBm nd@ down 4,885 MHZ
TL 1 704.983 MHz -10.90 dbm nd8 26.00 dB T1 L 705.052 MHz -10.74 dam nd8 26.00 dB
T2 1 709.978 MHz -10.70 d8m Q factor 141.5 T2 1 709.938 MHz -10.70 d8m Q factor 144.9
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Date: 24 SEP 2024 045010

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 24.SEP 2024 05.08:35

pectrum & um &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 705.142 MHz 18.35 dam nd8 down 9.79 MHz ML 708.0 WAz 17.23 dam nd8 down 9.67 WHZ
T1 1 702.545 MHz -7.20 dBm nd8 26.00 dB T1 L 702.665 MHz -8.45 dBm nd8 26,00 d8
T2 1 712.435 MHz -7.58 dBm Q factor 72.0 T2 1 712.335 MHz -9.22 dBm Q factor 3.2
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Occupied Bandwidth

Mode LTE Band 12 : 99%0BW (MHz)

BW 1.4MHz 3MHz 5MHz 10MHz

Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM

Middle CH 1.09 1.09 2.72 2.72 4.49 4.48 9.01 9.03

LTE Band 12

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

t“:" trum l:E"
Ref Level 30.00 dém  Offset 14.00 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result
ML 1 707.942 MHz 16.41 dBm ML 7076604 MHz 16.03 dBm
T1 1 706.95455 MHz 9.43 dBm oce Bw 1.090909091 MHz T1 1 706.95734 MHzZ 9.76 dBm oce Bw 1.093706294 MHZ
T2 1 708.04545 MHz 11.00 dBm T2 1 708.05105 MHz 8.15 dbm
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Date: 24.SEP.2024 04.03.43

Cate: 24, SEP. 2024 04.04.23

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

Date: 24.SEP.2024 04.22.49

Cate: 24 SEP. 2024 04.23.29

Spectrum t“‘!" Spectrum l“!"
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result
ML 1 705.5825 MHz 17.54 dBm ML 1 706.6946 MHz 17.25 dém
T1 1 706.13337 MHz 11.12 dBm oce Bw 2.721278721 MH2 T1 1 706.13936 MHzZ 11.48 dBm oce Bw 2.715284715 MHZ
T2 1 708.85465 MHz 11.64 dBm T2 1 708.85465 MHz 11.52 dBm
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Spectrum s Spectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 706.191 MHz 16.13 dam ML L 706.E71 MHz 15.41 dBm
TL 1 705.25225 MHz 9.74 dBm Oce Bw 4,485514456 MHz T1 L 705.26224 MHz 10.50 dBm Oce Bw 4,475524476 MHz
T2 1 709.73776 MHz 10.34 dam T2 1 709.73776 MHZ 9.59 dam
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LTE Band 12
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Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.438 MHz 18.05 dam ML 7DE.039 MHz 17.27 dam
T1 1 702.9845 MHz 11.79 dBm Oce Bw 9.010985011 MHz T1 L 702.9845 MHz 11.38 dBm Oce Bw 9.030969031 MHz
T2 1 711.9958 MHz 11.48 dam T2 1 7120155 MHz 10.52 dam
L L J L L J
Date: 24 SEP 2024 0508:21 Date: 24 SEP 2024 050801
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Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB
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Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -26,52 dém -13.52 de 714.000 MHz 716.000 MHz 100.000 kHz 715.76324 MHz 21.72 dBm -8.28 dB

698,500 MHz 599,000 MHz 30.000 kHz 698.99885 MHz -15.18 dBm -6.18 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00135 MHz -18.12 dBm -5.12 dB

£99.000 MHz 701.000 MHz 100.000 kHz 69924076 MHz 21.1%9 dBm -8.91 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -26.09 dbm -13.09 dB

Y
i ) | o

Date: 24, SEP.2024 03:55.15
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___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -26.45 dém -13.45 d8 714.000 MHZ Esﬁ%lﬂz 100.000 kHz Tﬁ‘ﬁg MAz 12.98 dBm -mwl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99356 MHz -25.70 dém -12.70 dB 716,000 MH= 716,100 MHz 30,000 kHz 715 00185 MHe 27 36 dBm ~14.36 db
599.000 MHz 701.000 MHz 100.000 kHz 699, 35265 MHz 13.57 dBm -16.43 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -27.72 dbm -14.72 db
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LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ﬂé}' =] um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dg Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
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Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -25,12 dém -12.12 de 714.000 MHz 716.000 MHz 100.000 kHz 715,74525 MHz 21.61 dBm -5.39 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.98786 MHz -17.77 dém -4.77 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00005 MHz -17.64 dBm ~4.64 dB
£299.000 MHz 701.000 MHz 100.000 kHz 699.23477 MHz 21.06 dBm -8.94 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -25.12 dbm -12.12 dB
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Date: 24.SEP.2024 04.06:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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590.000 MHz £98.900 MHz 100.000 kHz 698.88666 MHz -25.77 dém -12.77 d& 714.000 MHZ Esﬁ%lﬂz 100.000 kHz TE;‘ﬁg MAz 12.62 dBm -mﬁl
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LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -29,15 dém -16.15 d& 714.000 MHz 716.000 MHz 100.000 kHz 715,77323 MHz 20.06 dBm -9.94 d&
698.900 MHz 599,000 MHz 30,000 kHz 698,99705 MHz -21.51 dBm -8.51 dB 716.000 MHz 716.100 MHz 30.000 kHz 716,00135 MHz -20.70 dBm -7.70 dB
£99.000 MHz 701,000 MHz 100.000 kHz 699,22278 MHz 20.00 dBm -10.00 di 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.68 dbm -15.68 db
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590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -26.31 dém -13.51 d8 714.000 MHZ Esﬁ%lﬂz 100.000 kHz n‘?ﬁ MAz 12.33 dBm -1?WI
598.900 MHz 699,000 MHz 30.000 kHz 698,99036 MHz -27.37 dBm -14.37 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00344 MHe 2535 dom 1535 db
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Report No. : FG491807C

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB
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690.000 MHz 698,900 MHz 100.000 kHz 698,88666 MHz -26.39 d&m -13.39 d8 713.000 MH2 716.000 MHz 100.000 kHz 71578571 MHz 21.47 dBm -8.53 db

698,500 MHz 599,000 MHz 30.000 kHz 698.99815 MHz -18.55 dBm -5.55 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00574 MHz -18.36 dBm -5.36 dB
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—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -28.96 dém -15.96 d& 713.000 MHz 716.000 MHz 100.000 kHz 71576574 WIFE 1019 dBm -19m|
598.900 MHz 699,000 MHz 30.000 kHz 698,99006 MH2 -30.37 dBm -17.37 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00138 MHe 3090 dBm ~17.90 db
599.000 MHz 702.000 MHz 100.000 kHz 700.84166 MHz 10.15 dém -19.85 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.62 dBm -18.82 dB
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LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -25.14 dBm -12.14 d& 713.000 MHz 716.000 MHz 100.000 kHz 715.78571 MHz 20.72 dBm -9.28 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99525 MHz -18.75 dBm -5.75 dB 716,000 MH= 716,100 MHz 30.000 kHz 716.00994 MHz Z17.40 dBm Z4.40 dB
£99.000 MHz 702.000 MHz 100.000 kHz 699.21728 MHz 20.91 dBm -9.09 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.11 dBm -12.11 dB
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Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 69877108 MHz -29,32 dém -16.32 de 712.000 MHz 716.000 MHz 100.000 kHz 713.27123 MHz 9.57 dBm -20.43 d&
698,500 MHz 599,000 MHz 30.000 kHz 698.99755 MHz -30.34 dBm -17.34 dB 716.000 MHz 716.100 MHz 30.000 kHz 716,00405 MHz -30.07 dBm -17.97 dB
£99.000 MHz 702,000 MHz 100.000 kHz 701.30619 MHz 9.53 dBm -20.47 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -31.28 dBm -18.28 dB
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LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69889555 MHz -28.27 dém -15.27 d& 713.000 MHz 716.000 MHz 100.000 kHz 7167 178 Wi 19.64 dBm -mwl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99535 MHz -20.73 dém -7.73 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00075 MHz 10.61 dBm 661 dB
599.000 MHz 702.000 MHz 100.000 kHz 692.25325 MHz 19.54 dém ~10.46 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.08 dbm -15.08 dB
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—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,86888 MHz -29.36 dBm -16.36 05 715.000 Mz | 716,000 MMz 100,000 Kiz eI .63 B -mﬁl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99855 MHz -30.35 dém -17.35 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00495 MHz 31,97 dBm laorde
599.000 MHz 702.000 MHz 100.000 kHz 701.29421 MHz £.77 dBm -21.23 dé 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -32.06 dBm -19.06 dB
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LTE Band 12 / 5MHz / QPSK
Lowest Band Edge / 1RB Highest Band Edge / 1RB

mE ] S um mv:
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560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz ~24.30 dBm -11.30 08 711.000 Mz | 716,000 MMz 100,000 kiz e tanet e 21,96 dbm _E,WI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99935 MHz -20.36 dém -7.36 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00165 MHz -19.60 dBm 660 dB
599.000 MHz 704.000 MHz 100.000 kHz £99.37712 MHz 21.31 dBm -8.50 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -23.79 dbm -10.79 db
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___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
590.000 MAz 698,900 MHz 100,000 kHz 608,89555 MHz -30.20 dém -17.20 d 11,000 MHz E%ﬁ%mz 100,000 kA2 “—?ﬁ; iz =58 dbm -zzwl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99625 MHz -30.25 dém -17.29 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00634 MHZ 32.29 dBm 1929 de
599.000 MHz 704.000 MHz 100.000 kHz £99.69181 MHz 7.83 dBm -22.17 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -32.77 dBm -19.77 dB
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FCC RF Test Report

Report No. : FG491807C

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69889555 MHz -22.51 dém -9.91 d8 711.000 MHz 716.000 MHz 100.000 kHz T1e 63788 W 20.89 dBm —gml
£58.500 MHz £93.000 MHz 30.000 kHz £98,98736 MHz -19.63 dém -6.63 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00854 MHz -10.91 dBm 601 dB
599.000 MHz 704.000 MHz 100.000 kHz 692.35215 MHz 20.86 dBm -9.14 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -23.22 dbm -10.22 dB
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Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine s
10 dem 10 dém
e o w.m\ M‘Mma\
0 d J \ ofdem .
-10 dBm |l 10 dem |
SPURIOUS_LINE_ABS J \ l
20 dem H 20 dBm u\
-30 dBm ‘_H,.v -30 dem
[ — T —
-40 dBm 40 dBm B
”»;"’MJ’
-50 dBm ] — -50 dem I
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz ~30.63 dBm -17.63 08 711.000 Mz | 716,000 MMz 100,000 Kiz  ERTEET T -zzﬁl
£58.500 MHz £93.000 MHz 30.000 kHz £98.99286 MHz -31.55 dém -18.59 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00514 MHz 33.10 B 201048
599.000 MHz 704.000 MHz 100.000 kHz 702.43906 MHz 7.30 dBm -22.70 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -32.68 dBm -19.68 dB
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LTE Band 12 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -24.88 dBm -11.68 dé 711.000 MHz 716.000 MHz 100.000 kHz 715.67283 MHz 19.84 dBm -10.16 de
698.900 MHz 599.000 MHz 30.000 kHz 508.99745 MHz -22.46 dBm -9.46 dB 716,000 MH= 716.100 MHz 30.000 kHz 716.00005 MHz -20.94 dBm -7.94 dB
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LTE Band 12 / 10MHz / QPSK
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690.000 MHz 698.900 MHz 100.000 kHz 698.89555 MHz -26.39 dém -13.39 d& 706.000 MHz 716.000 MHz 100.000 kHz 715.43556 MHz 21.50 dBm -8.50 db
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30.000 MHz 690.000 MHz 100.000 kHz 210.71131 MHz -53.95 dBm -40.95 dB 30.000 MHz 690.000 MHz 100.000 kHz 331.70214 MHz -53.82 dBém -40,82 dB
725,000 MHz 1.000 GHz 100.000 kHz 977.47909 MHz -53.31 dBm -40,31 dB 725,000 MHz 1,000 GHz 100.000 kHz 983.27804 MHz -53,25 dBm -40,25 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87826 GHz -43.95 dBm -30.95 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98125 GHz -43.97 dBm -30.97 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.685209 GHz -39.14 dBm -26.14 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.73228 GHz -39,31 dBém -26.31 dB
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Rangelow | Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 662.62707 MHz -54.14 dBm -41.14 dB 30.000 MHz 690.000 MHz 100.000 kHz 625.87986 MHz -53.96 dBm -40,96 dB
725,000 MHz 1.000 GHz 100.000 kHz B875.54763 MHz -53,33 dBm -40,33 dB 725,000 MHz 1,000 GHz 100.000 kHz 883.79613 MHz -53,39 dBm -40,39 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89725 GHz -44.03 dBm -31.03 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99525 GHz -44.09 dBm -31.09 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95976 GHz -39.30 dBm -26.30 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.83477 GHz -39,39 dBm -26.39 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.02324 GHz -42.06 dBm -29.06 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04424 GHz -42,26 dBm -20.26 di
—_— —_—
\ I ) w ( Il ]
Date: 24.SEP.2024 05.08.40 Date. 24 SEP.2024 05.07.55
spect 1 n‘?
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm L
=]
-50 dBém
a
-60 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz £83.78305 MHz -53.87 dém -40.87 d8
725.000 MHz 1.000 GHz 100.000 kHz 931,28749 MHz -53.48 dem -40.48 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.99025 GHz -44.02 dbm -31.02 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.80977 GHz -39.34 dBm -26.34 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.08523 GHz -42.26 dBm -29.26 d&
¥
I J -

Date: 24 SEP. 2024 05:17.07
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saronas. FCC RF Test Report

Report No. : FG491807C

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage -
(°C) (Volt) Deéviation Result
(ppm)
50 Normal Voltage 0.0046
40 Normal Voltage 0.0035
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0002
10 Normal Voltage 0.0033
0 Normal Voltage 0.0021
PASS
-10 Normal Voltage 0.0019
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0015
20 Normal Voltage 0.0011
20 Battery End Point 0.0009
Note:

1. Normal Voltage = 4V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage = 4.53V.

2. The frequency fundamental emissions stay within the authorized frequency block

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : R9C-0OP24222

Page Number
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491807C

LTE Band 13

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 13 / 10MHz

RB Size Full RB

16QAM

64QAM Limit: 13dB

Middle CH

Full RB

Full RB Result

5.13

4.67

5.65

PASS

LTE Band 13/ 10MHz / QPSK
Middle Channel / Full RB

LTE Band 13/ 10MHz / 16QAM

Spectrum b Spectrum b
Ref Level 30.00 dém  Offset 14,00 d& Ref Level 30.00 dém  Offset 14,00 d&
o att 30 dB__AQT 2 ms @ RBW 10 MHz o att 30 dB__AQT 2 ms @ RBW 10 MHz
@153 view (@153 view
s .
Sl e
S P
o — o - -
5 B
00 00 .
4
1E4 ‘_\ 1E4 ‘
X |
\ |
1€ + 1€ {
i
b \
|
F 782.0 MHz Mean Pwr + 20.00 di F 782.0 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2124 cbm  27.21 dbm 5.95 dB 2.49 dB 4.14 dB 5.13 dB 5.57 dB Trace 1 | 2063 cbm 25,74 dbm 491 d8 3.01d8 4.29 dB 4.67 dB 4.84 dB
e — — —
CERRREE ] [ BERRERE I
Date: 26.5EP 2024 10.20:28 Date: 26.5EP 2024 10.30.05

Middle Channel / Full RB

Spectrum b
Ref Level 30.00 dém  Offset 14,00 d&
o att 30 dB__AQT 2 ms @ RBW 10 MHz
(@153 view
B
=
o
00
1E4 -
4
|
1
F 782.0 MHz Mean Pwr + 20.00 di
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 19,62 cbm 26,03 dbm 5.21 d8 3.07 dB 4.67 dB 5.65 dB ©.00 dB
e —
LLEERREEER ]
Date: 26.SEP 2024 10.30:31

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-0OP24222
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491807C

26dB Bandwidth

Mode

LTE Band 13 : 26dB BW(MHz)

BW 1.4MHz 3MHz

5MHz

10MHz 15MHz 20MHz

Mod. QPSK | 160AM | QPSK | 16QAM

QPSK

16QAM

QPSK | 160AM | QPSK | 16Q0AM | QPSK | 16QAM

Middle CH

5.44

4.85

9.87 9.77

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: 26.5EP.2024 10.11:51

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att 30de SWT  37.8ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.59 dBm| ™Il 15.30 dBm)
780.41200 MH?Z| 780.85200 MHz
20 20 d8 -
Y ndB 26.00 dB v N ndB 26.00 dB
04 e A B 5.435000000 MHz| 104 O T Al e WATA W PSR 4.845000000 MHz
b , Q factor | 143.6) : i Q factor 1 161.1
| 0 dé I.
p ] \
\‘ -10 dBm ¥ ¥
/ \
o 20 dam ) 7 A
e . A A \ .
v (g e VYL L TN
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 780.412 MHz 15.53 dBm ndB down 5.435 MHz ML 7B0.352 MHz 15.30 dBm ndB down 4,545 MHz
T1 1 779.003 MHz -10.33 dém ndé 26.00 dB T1 1 779.592 MHz -10.59 dém ndé 26.00 d8
T2 1 784.438 MHz -10.67 dém  factor 143.6 T2 1 764,436 MHz -10.71 dém  factor 161.1
q b e e

L JL J

DCate: 26, SEP.2024 10:12.31

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum b Spectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dém  Offset 14.00 db @ RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT  18.9us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max @17k Mzx
LY 17.46 dBm| mi[i] 16.12 dBm
" e 770.0640 MHzZ| 785.7760 MHz
20 L
.y . I dB . 26.00 dB anda ____ nds X 26.00 dB
g il Dt iniiiing it AN 9.870000000 MHZ, 1048 A e T A B 9.770000000 MHZ]
- qQ factor \ 78.8] B 7 @ factor 1 80.4
0de ,ﬂ ; 0 dém . L
by 12 i X
PPN . v - woa ‘ |
| — s P — J \
20 dBm -20 | \‘
30 dem |- dem—1 it Ao N
-40 dBm -40
=50 dom -50 d
-60 dBm -60 dBm-
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre| X-value 1 ¥-value | __Function | Function Result | Type | Ref | Tre| X-value | Y-value | Function | Function Result |
ML 1 776.084 MHz 17.45 dBm ndB down 9.67 MHz [ 1 TEE, 776 MHz 16.12 dBm ndB down 9,77 MHz
T1 1 776.985 MHz -8.76 dBm nds 26.00 d8 T1 1 T77.185 MHz -9.32 dBm ndd 26.00 da
T2 1 785.855 MHz -8.50 dBm  factor 76.8 T2 1 786,955 MHz -9.87 dBm Q factor 0.4
aig it Y
L L J L JL J

Date: 26.5EP.2024 10.26:28

Cate: 8.0CT.2024 17:30:46

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-OP24222
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491807C

Occupied Bandwidth

Mode

LTE Band 13 : 99%0BW(MHz)

BW 1.4MHz 3MHz

5MHz

10MHz 15MHz 20MHz

Mod. QPSK | 16Q0AM | QPSK

16QAM

QPSK

16QAM

QPSK | 160AM | QPSK | 16Q0AM | QPSK | 16QAM

Middle CH

4.50

4.49

9.11 9.05

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att 30de SWT  37.8ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 15.17 dBm| ™Il 14.60 dBm|
782 92900 MH?Z| 781.74000 MHz
20 d8 20 d8
4.495504496 MHz 4.485514486 MHz
NS .
10d 104 o ']
/ |
0 dom 0 dam f \
-10 dBm : -10 dam £ Y
[ i \
20 dam L 20 dem -
Ao o | A A A [
AT YA Y A A AT Ay,
30\deih L=y \#0"defn
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML 1 782.920 MHz 15.17 dBm ML TEL74 MHz 14.60 dBm
T1 1 779.75225 MHz 9.62 dém Occ Bw 4.495504496 MH2 T1 1 779.75225 MHz 10.04 dem Occ Bw 4. 485514486 MHZ
T2 1 784.24775 MHz 10.56 dBm T2 1 784.23776 MHZ 10.03 dBm
L L J q b e L U ] o

Date: 26.5EP.2024 10.11:37

Cate: 26, SEP.2024 10:1217

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 14.00 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  18.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.19 dBm| ™Il 16.65 dBm|
" 785.8160 MHzZ| ) 779.4830 MHz
= - ) 9.110880111 MHZ @ X o OccBw 9.050949051 MHz
I A G T8 Il Pl e BaPE ATV PNy
10d 3 10d 5
/ | \
f \ i \
0 dBm 1 v 0 dam. ! |
/ | 7 |
10 dB M - — -10 dBm— b=
S~ N o T At M Vel NI
20 d3m 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result |
ML 1 785.816 MHz 16.13 dBm ML 779,463 MHz 16.65 dBm
T1 1 777.4446 MHz 9.51 dém Occ Bw 9.110889111 MHz T1 1 777.4446 MHz 9.48 dém Occ Bw 9.050949051 MH2z
T2 1 785.5554 MHz 10.20 dBm T2 1 786.4955 MHz 9.17 dbm
L L J L L J [

Date: 26.5EP. 2024 10.28:14

Cate: 25, SEP. 2024 10:28.53

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491807C

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Sp

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode suto FFT

um

Ref Level 30,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto FFT

@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit Gheck PABS
20 dbire—$BURIOUS | INE ARS paks 20 dbipe—$RURIONS | INE ABS DA
10 dBm Iq 10 dBm ‘r‘l
0 dB H 0dem “
-10 d8m ——+ -10 dem: — { I\
20 dBm f \ -20 dem /ﬁ \
SPURIDUS_LINE_ABS T\ SPURIGUS_LINE_ABS ) ; ]l
\ K _LINE_ABS
-40 dBm / L '“\ﬂw -40 dBm il W =
vl Bt
50 dBm JFN W'T -50 dBm r I
- m b i
Start 763.0 MHz 7007 pts Stop 806.0 MHz | (|['Start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,67033 MHz -56.55 dém -21.55 db 763.000 MHz 775.000 MHz 6.250 kHz 76306593 MHz ~56.58 dBm —21.58 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.26838 MHz -43.37 dém -30.37 d& 775.000 MHz 775.900 MHz 100,000 kHz 775.47158 MHz -45.54 dBm -32.54 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.93721 MHz -49.00 dBm -36.00 d& 775.500 MHz 776.000 MHz 30.000 kHz 775.9584% MHz -50.23 dBm -37.23 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33566 MHz 19.85 dém -10.15 d& 276.000 MHz 788.000 MHz 100,000 kHz 786.66334 MHz 20.40 dBm Z9.60 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.00005 MHz -51.08 dém -38.08 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.03232 MHz -48.69 dBm -35.69 dB
788.100 MHz | 753,000 MHz 100.000 kHz 788,77308 MHz -45.30 dBm -32.30 d 788,100 MHz 793,000 MHz 100,000 kHz 788,79755 MHz -42.96 dBm -29.96 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.16234 MHz -56.55 dem ~21.55 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.47403 MHz -56.60 dbm -21.60 dB
T
) i )
Date: 26.SEP.2024 10.05.24 Date: 26.SEP.2024 10:13:15
m
um Spectrum
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto FFT Ref Level 30,00 dém  Offset 14,00 de Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit §heck PABS Limit Gheck PABS
20 dbe—beupious Line ans BAKS 20 dhipe—$PURIOUS | INE ABS pAS:
10 dem 10 dém
[em— N
0da 0dBm [
| | ‘ \
-10 dBm — l l -10 dem — i |
-20 dBm J | -20 dem -
o " . ] |
SPURIOUS_LINE_ABS A SPURIOUS_LINE_ABS
7 o ST e ssc - N
-40 dBm 5 -40 dBm ot t
-50 dBm e 50 dem J
- G O
Start 763.0 MHz 7007 pts stop 806.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Range Low Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.97003 MHz -47.18 dém -12.19 d& 763.000 MHz 775.000 MAz 6.250 kHz 774.68232 MHz -56.42 dbm -21.42 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.56149 MHz -32.55 dém -19.59 dé 775.000 MHz 775.900 MHz 100.000 kHz 775.78896 MHz -43.45 dBm -30.45 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97917 MHz -38.72 dBm -25.72 dB 275.900 MHz 776.000 MHz 30.000 kHz 77596118 MHz 48,53 dBm 35.53 dB
776.000 MHz 788,000 MHz 100.000 kHz 779.14685 MHz 6.54 dBm -23.36 dB 776.000 MHz 788.000 MHz 100.000 kHz 784,85315 MHz 7.00 dBm -23.00 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.01903 MHz -46.10 d&m -33.10 d& 786.000 MHz 768.100 MHz 30.000 kHz 768.00754 MHz -42.01 dBm -29.01 dB
788.100 MHz | 753,000 MHz 100.000 kHz 788, 16608 MHz -40.86 dBm -27.86 db 788,100 MHz 793,000 MHz 100,000 kHz 788,25420 MHz -36.92 dBm -23.92 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.38312 MHz -S6.44 dém ~21.44 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.16234 MHz -54.71 dbm -19.71 dB
T
I J1 L e

Date: 26,.SEP.2024 10:07-41

Date: 26 SEP.2024 10:15:33

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491807C

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

(S ) =)

Ref Level 30.00 dBm  Offset 14.00 dB Mode suto FFT

SGL Count 100/100

Sp um

Ref Level 30,00 dém
SGL Count 100/100

Offset 14.00 dB Mode Auto FFT

Date: 26,SEP.2024 10:08:27

Date: 26 SEP.2024 10:16:18

@1 AvgPwr [@1 avgPwr
Limit Fheck PAES Limit ¢heck PABS
20 dbire—$BURIOUS | INE ARS paks 20 dbipre—$RURIOUS | INE ABS DA
10 dem 10 dém f‘l
0 de 0. dem H
-10 dBm — -10 dem — ) I\
-20 dBm -20 dBm / ‘L
SRURIGUS_LINE_ABS 1 | SPURIGUS_LINE_aBS_ ; 71
-40 dbm M}V i -40 dBm | - i
™ ™ M'\'WWI.— ™ R N
-50 dBm + -50 dem |
- w""""‘"’J Bl i
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| 'start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 774,98202 MHz -56.32 dem -21.32 db 762,000 MHz 775.000 MAz 5.250 kHz 763.11389 MHZ -56.53 dBm -21.50 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -43.47 dBm -30.47 dg 775.000 MHz 775.900 MHz 100,000 kHz 775,74940 MHz -45.13 dbm -32.13 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.95110 MHz -48.60 dBm -35.60 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.95595 MHz -50.68 dBm -37.68 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz 19.85 dBm -10.15 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,65135 MHz 19.63 dBm -10.37 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.06339 MHz -50.84 d&m -37.84 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.05929 MHz -47.09 dBm -34.00 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.36588 MHz -45.08 dBm -32.08 d 788,100 MHz 793.000 MHz 100,000 kHz 768,83671 MHz -44.02 dBm -31.02 dB
793.000 MHz 806.000 MHz 6.250 kHz 797.52597 MHz -56.61 dém -~21.61 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.20130 MHz -56.27 dbm -21.27 dB
\
) I ( >
Date: 26.SEP.2024 10.06.10 Date: 26.SEP.2024 10:14:01
Sp um o
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto FFT Ref Level 30,00 dém  Offset 14,00 de Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Fheck PAES Limit Gheck PABS
20 dbipe—$RURLOUS LINE ABRS DAES 20 dbipe—$PURLOUS ) INE ABS DAEG
10 dem- 10 dém
I fnnn e
0 dB f‘ ] 0 dBm J ﬁL
-10 dBm — [I } -10 dem — , I
-20 dBm -20 dBm - T
o # \ e J k
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS_
T ‘“"k"“\_.\, /‘»\rj \'n,.,\
-40 dBm “J T -40 dBm o
-50 dBm -50 de ]
[ m |
e 50
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ([ Start 768.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
__Rangelow | RangeUp RBW | Frequency | _Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -47.22 dém -12.22 de 763.000 MHz 775.000 MAz 6.250 kHz 774,25075 MHz -56.58 dbm -21.58 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -32.64 dBm -19.64 dg 775.000 MHz 775.900 MHz 100,000 kHz 775,51833 MHz -44.49 dbm -31.49 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.96079 MHz -38.35 dBm -26.35 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.9629% MHz -49.28 dBm -36.28 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.69630 MHz 6.30 dBm -23.70 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,35165 MHz 6.30 dBm -23.70 dB
788.000 MHz 788,100 MHz 30.000 kHz 78603492 MHz -46.51 dBm -33.51 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.03302 MHz -41.73 dbm -28.73 de
788.100 MHz 793.000 MHz 100.000 kHz 768,23551 MHz -42.09 dBm -29.09 dB 788,100 MHz 793.000 MHz 100,000 kHz 768,54301 MHz -36.65 dBm -23.65 dB
793.000 MHz 806.000 MHz 6.250 kHz 602.59091 MHz -S6.46 dém =21.46 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -54.99 dbm -19.99 dB
\
) i )
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491807C

LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

(%]

Ref Level 30.00 dBm  Offset 14.00 dB Mode suto FFT

SGL Count 100/100

Sp um

Ref Level 30,00 dém
SGL Count 100/100

Offset 14.00 dB Mode Auto FFT
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